FCC TEST REPORT

Report No: STS1412032F03
Issued for

UNNECTO HOLDING LIMITED

ROOM 1501(445),15/F.,SPA CENTRE,53-55 LOCKHART
ROAD,WANCHAI,HONGKONG

HLeM\ElEY 3G MOBILE PHONE

e MNEMES  unnecto ™

\[elo[sINN[eld U901

SEHEEAVYER  N/A

HeoRpE 2ADR3U901

IICESIEeEM FCC Part 15.247

Any reproduction of this document must be done in full. No single part of this document may @€
permission from STS, All Test Data Presented in this report is only applicable to presented TS

Shenzhen STS Test Services Co., Ltd.
1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Baoan District, Shenzhen, China
TEL: +86-755 3688 6288  FAX: +86-755 3688 6277 E-mail:sts@stsapp.com



Page 2 of 76 Report No.: STS1412032F03

TEST RESULT CERTIFICATION

Applicant’s name..................: UNNECTO HOLDING LIMITED

Address ... ROOM 13501(445),15/F.,SPA CENTRE,53-55 LOCKHART
ROAD,WANCHAI,HONGKONG

Manufacture's Name ............: SHENZHEN UNI-ONE ELECTRONIC CO.,LTD

AdAress ..o 5/F,Bldg A2,Kexing Science Park,Keyuan Rd.,Hi-Tech Park

Shenzhen,P.R.China
Product description

Product name ...........c.cccceoeee. : 3G MOBILE PHONE
Model and/or type reference .: U901

Serial Model .........c.cccooeiiinnnns ; N/A

Standards ......ccccceeeeiiiiiiiiinnnnnld FCC Part15.247
Test procedure.......c.cccccveveeeeennnnn. : ANSI C63.10-2009

This device described above has been tested by STS, and the test results show that the equipment
under test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested
sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this document
may be altered or revised by STS, personal only, and shall be noted in the revision of the document.
Date Of TeSt.....ccoeveeviiee e, :

Date (s) of performance of tests ............. : 16 Dec. 2014 ~23 Dec. 2014
Date of ISSu€.......ccceveviereeeeee e, : 24 Dec. 2014
Test Result ......oooiii : Pass
Testing Engineer Wm
(Tony Liu)

Technical Manager : W"

(Vita Li)

Authorized Signatory : P,,ﬂu’y f‘ydj

(Bovey Yang)

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. o Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Page 3 of 76 Report No.: STS1412032F03

Table of Contents Page

1. SUMMARY OF TEST RESULTS 5
1.1 TEST FACILITY 5
1.2 MEASUREMENT UNCERTAINTY 5

2. GENERAL INFORMATION 6
2.1 GENERAL DESCRIPTION OF EUT 6
2.2 DESCRIPTION OF TEST MODES 8
2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST 9
2.4 DESCRIPTION OF SUPPORT UNITS 9
2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS 10

3. EMC EMISSION TEST 11
3.1 CONDUCTED EMISSION MEASUREMENT 11

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS 1
3.1.2 TEST RESULTS 12
3.2 RADIATED EMISSION MEASUREMENT 14
3.2.1 RADIATED EMISSION LIMITS 14
3.2.2 TEST PROCEDURE 15
3.2.3 TEST SETUP 16
3.2.4 EUT OPERATING CONDITIONS 17
3.2.5 TEST RESULT 18
3.2.6 TEST RESULTS (BAND EDGE) 33

4. CONDUCTED SPURIOUS EMISSIONS 41
4.1 APPLIED PROCEDURES / LIMIT 41
4.2 TEST PROCEDURE 41
4.3 DEVIATION FROM STANDARD 41
4.4 TEST SETUP 41
4.5 EUT OPERATION CONDITIONS 41
4.6 TEST RESULTS 42

5. POWER SPECTRAL DENSITY TEST 54
5.1 APPLIED PROCEDURES / LIMIT 54
5.2 TEST PROCEDURE 54
5.3 DEVIATION FROM STANDARD 54
5.4 TEST SETUP 54
5.5 EUT OPERATION CONDITIONS 54
5.6 TEST RESULTS 55

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co_’ Ltd. Tel: 0755-36886288 Fax; 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




)

—_ = Page 4 of 76 Report No.. STS1412032F03
Table of Contents Page
6. BANDWIDTH TEST 63
6.1 APPLIED PROCEDURES / LIMIT 63
6.2 TEST PROCEDURE 63
6.3 DEVIATION FROM STANDARD 63
6.4 TEST SETUP 63
6.5 EUT OPERATION CONDITIONS 63
6.6 TEST RESULTS 64
7. PEAK OUTPUT POWER TEST 72
7.1 APPLIED PROCEDURES / LIMIT 72
7.2 TEST PROCEDURE 72
7.3 DEVIATION FROM STANDARD 72
7.4 TEST SETUP 72
7.4 EUT OPERATION CONDITIONS 72
7.5 TEST RESULTS 73
8. ANTENNA REQUIREMENT 74
8.1 STANDARD REQUIREMENT 74
8.2 EUT ANTENNA 74
APPENDIX - PHOTOS OF TEST SETUP 75

1/F, Building B, Zhuoke Science Park, Chongqing Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. , Ltd. Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




'.- : Page 5 of 76 Report No.: STS1412032F03

1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl15 (15.247) , Subpart C
Stanqard Test Item Judgment Remark
Section
15.207 Conducted Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b)
(reference KDB 558074 Peak Output Power PASS
d05 v02. /9.1.2)
15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Conducted Spurious Emission PASS
15.247 (e) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

1.1 TEST FACILITY

Shenzhen STS Test Services Co., Ltd.

Add. : 1/F, Building 2, Zhuoke Science Park, Chongqing Road, Fuyong, Baoan District,
Shenzhen, China.

FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U » where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 % -

No. Item Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

Equipment 3G MOBILE PHONE
Trade Name unnecto ™

Model Name U901

Serial Model N/A

Model Difference N/A

The EUT is a 3G MOBILE PHONE
Operation 802.11b/g/n 20: 2412~2462 MHz
Frequency: |802.11n 40: 2422~2452MHz
Modulation |CCK/OFDM/DBPSK/DAPSK
Type:
Bit Rate of  |802.11b:11/5.5/2/1 Mbps
Product Description Transmitter |802.119:54/48/36/24/18/12/9/6Mbps

P 802.11n(20/40MHz):300/150/144.44/130/
117/115.56/104/86.67/78/52/6.5Mbps

Number Of [802.11b/g/n20: 11CH
Channel 802.11n 40: 7CH

Antenna
Designation: |Please see Note 3.
Antenna Gain

(dBi) -1.3 dbi
Channel List Please refer to the Note 2.
Ratings DC 3.8V from battery

Power supply and ADP (rating) :
Adapter Input:100-240V AC,50/60Hz 0.18A

Output:5.0V,1000mA
Rated Voltage: 3.8V

Battery Charge Limit: 4.35V
capacity :1700mAh
Hardware version number U08-MB-V0.1-20141031
Software versioning number | UNI_C441A4_1.5.140916

Connecting I/O Port(s) Please refer to the User's Manual

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.

2. Channel List for 802.11b/g/n(20MHz)
Channel Fr?&tlj_'ezr;cy Channel Fr(e'\(jllﬁezr;cy Channel Frc(a,\cjlllj_iezr;cy Channel Fr?&tl{'ezr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
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Channel List for 802.11n(40MHZz)
Channel Fr‘(ahtjll}:‘azr;cy Channel Fr?ﬂ;g;cy Channel Frc(a&t;{ezr;cy Channel Frt(al\(jll}.l_lezr;cy
03 2422 06 2437 09 2452
04 2427 07 2442
05 2432 08 2447

3. Table for Filed Antenna
Ant Brand Model Name

Antenna Type |Connector| Gain (dBi) NOTE

A N/A N/A PIFA Antenna NA -1.3 N/A
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2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n(20)CH1/ CH6/ CH11
Mode 4 802.11n(40) CH3/ CH6/ CH9
Mode 5 Link Mode

For Conducted Emission

Final Test Mode Description

Mode 5 Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n CH1/ CH6/ CH11
Mode 4 802.11n(40) CH3/ CH6/ CH9
Mode 5 Link Mode
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST

AC PLUG
C-1
E-1 E-2
EUT Adapter
C-2
E-3
Earphone

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note
3G MOBILE
E-1 PHONE unnecto ™ U901 N/A EUT
E-2 Adapter unnecto ™ CU-901 N/A
E-3 Earphone N/A N/A N/A
ltem | Shielded Type | Ferrite Core Length Note
CA1 NO YES 1.5m
C-2 NO NO 1.2m
Note:

(1)
(2)

The support equipment was authorized by Declaration of Confirmation.
For detachable type 1/0 cable should be specified the length in cm in T Length ; column.
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2.5 EQUIPMENTS LIST FORALL TEST ITEMS

Radiation Test equipment

Kind of . Last . .
Equipment Manufacturer Type No. Serial No. calibration Calibrated until
Spectrum Agilent E4407B MY50140340 | 2014.10.25 | 2015.10.24
Analyzer

Test Receiver R&S ESCI 101427 2014.10.25 | 2015.10.24
Bilog Antenna TESEQ CBL6111D 34678 2014.10.27 | 2015.10.26
Horn Antenna R&S 9120D 152265 2014.10.27 | 2015.10.26
HornAnt  |Schwarzbeck BBHA 9170 9170-181 2014.07.06 | 2015.07.05
Amplifier Agilent 84498 60538 2014.10.25 | 2015.10.24
Loop Antenna ARA PLA-1030/B 1029 2014.06.08 | 2015.06.07
Power Meter Anritsu ML2495A 1204003 2014.10.25 | 2015.10.24
Power Sensor Anritsu MA2411B 100309 2014.10.25 | 2015.10.24
Low ir:glgency N/A RO1 N/A 2014.10.25 | 2015.10.24
High frequency N/A RO2 N/A 2014.10.25 | 2015.10.24
cable
Conduction Test equipment
Kind of Equipment |Manufacturer| Type No. Serial No. |Last calibration Cal&aﬁted
Test Receiver R&S ESCI 102086 2014.10.25 | 2015.10.24
LISN R&S ENV216 101242 2014.10.25 | 2015.10.24
LISN EMCO 3810/2NM | 000-23625 | 2014.10.25 | 2015.10.24
Conduction Cable HUEEEESU CO1 N/A 2014.10.25 | 2015.10.24
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS
Operating frequency band. In case the emission fall within the restricted band specified on Part
15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0 -30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0 -30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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3.1.2 TEST RESULTS

EUT : 3G MOBILE PHONE Model Name. U901
Temperature : 23 C Relative Humidity : 50%
Pressure : 1010hPa Phase : L
DC 5V from Adapter AC . .
Test Voltage 120V/60Hz Test Mode : Link Mode
Frequency Reading Correct Result Limit Margin Remark
(MHZz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1913 30.74 10.44 41.18 63.98 -22.8 QP
0.1913 22.45 10.44 32.89 53.98 -21.12 AVG
0.5132 36.68 104 47.08 56 -8.96 QP
0.5132 28.05 104 38.45 46 -7.55 AVG
0.6397 32.93 10.41 43.34 56 -12.66 QP
0.6397 27.15 10.41 37.56 46 -8.44 AVG
0.9007 28.57 10.41 38.98 56 -16.93 QP
0.9007 23.33 10.41 33.74 46 -12.26 AVG
5.1063 25.28 10.64 35.92 60 -24.08 QP
5.1063 15.25 10.64 25.89 50 -24.2 AVG
17.6946 21.82 10.72 32.54 60 -27.46 QP
17.6946 13.13 10.72 23.85 50 -26.15 AVG
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
100.0 dBuV
Limit1: —_—
Limit2- —
\ I
0 \ﬁ o I |
Al 7
' ' ARMS
0.0
0.150 0.5 [MHz] L} 30.000
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EUT : 3G MOBILE PHONE Model Name. : U901
Temperature : 23 C Relative Humidity : 50%
Pressure : 1010hPa Phase : N
DC 5V from Adapter AC . .
Test Voltage 120V/60Hz Test Mode : Link Mode
Frequency Reading Correct Result Limit Margin Remark
(MHZz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.4243 27.69 10.42 41.14 57.36 -22.84 QP
0.4243 16.35 10.42 32.86 47.36 -21.12 AVG
0.5592 30.33 10.41 47.04 56 -8.96 QP
0.5592 19.74 10.41 38.45 46 -7.55 AVG
0.7083 29.43 104 43.34 56 -12.66 QP
0.7083 20.28 10.4 37.56 46 -8.44 AVG
1.3444 23.25 10.45 39.07 56 -16.93 QP
1.3444 12.07 10.45 33.74 46 -12.26 AVG
5.2108 20.03 10.67 35.92 60 -24.08 QP
5.2108 8.94 10.67 25.8 50 -24.2 AVG
17.4073 25.88 10.74 32.54 60 -27.46 QP
17.4073 16.57 10.74 23.85 50 -26.15 AVG
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
100.0 dBuv
Limit1: —_—
Limit2: —_—
\ I
h0 |
) I } ,«)35(
1
;-""J‘«
peak
RM5
0.0
0150 0.5 [MHz] b 30.000

1/F, Building B, Zhuoke Science Park, Chongging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. o Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Page 14 of 76 Report No.: STS1412032F03

3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS

6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on Part 15.247&205(a), then the Part 15.247&209(a) limit in
the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE
Above 1000 74 54

FREQUENCY (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated or
Upper frequency of
measurement used in the device Range (MHz)
or on which the device operates
or tunes (MHz)

Below 1.705 30

1.705-108 1000
108 — 500 2000
500 — 1000 5000

5™ harmonic of the highest frequency or 40 GHz,

Above 1000 . )
whichever is lower
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Spectrum Parameter Setting
Attenuation Auto
Detector Peak
Start Frequency 1000 MHz(Peak/AV)

Stop Frequency

10th carrier harmonic(Peak/AV)

RB / VB (emission in restricted

1 MHz / 1 MHz, AV=1 MHz / 10Hz

band)
Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP

3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna T
T1-4m

-« M 5 Amplifier

EUT
—

| |
”-Ei'"” Analyzer
|

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

- 3m —a

Turntable ;
1m to 4m
Spectrum \ EUT -
| — . —
7

éruund Plane -
Coaxial Cable
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Turntable - 3m —r I
\ EUT
Spectrum
0.8m| lmtodm / Analyzer
—_— | /
Ground Plane ; Coazial Cable

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULT
9KHz-30MHz
EUT: 3G MOBILE PHONE Model Name. : U901
Temperature: 20 C Relative Humidtity: 48%
Pressure: 1010 hPa Test Voltage : \I/?/i(t:hi?b\‘/cfr‘? %O%%ﬂgr
Test Mode : Link mode Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - - - PASS
- - - - PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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EUT : 3G MOBILE PHONE Model Name U901
Temperature : 20C Relative Humidity : 148%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode Link mode Polarization : Horizontal
Frequency Reading Correct Result Limit Margin | Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) [ (dBuV/m) (dB)
67.9130 10.05 6.13 16.18 40 -23.82 QP
143.3261 11.39 12.67 24.06 43.5 -19.44 QP
239.9873 18.35 12.15 30.5 46 -15.5 QP
480.5276 17.98 20.4 38.38 46 -7.62 QP
734.4913 9.74 25.89 35.63 46 -10.37 QP
962.1623 13.29 29.32 42.61 54 -11.39 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBuv/m
Limit1: -
Margin: —
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40 | 4
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EUT : 3G MOBILE PHONE Model Name U901
Temperature : 20 C Relative Humidity : |48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode Link mode Polarization : Vertical
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
150.0108 14.15 12.33 26.48 43.5 -17.02 QP
239.9873 29.53 12.15 41.68 46 -4.32 QP
323.3204 17.27 16.22 33.49 46 -12.51 QP
396.2415 15.87 18.65 34.52 46 -11.48 QP
480.5276 20.82 20.4 41.22 46 -4.78 QP
962.1623 17.35 29.32 46.67 54 -7.33 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBuvV/m
Limit1: -
Margin: —
40 | ;
| ‘MW
00
30000 40 50 60 70 80 (MHz) 300 400 500 600 70O 1
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Above 1000MHz

EUT : 3G MOBILE PHONE Model Name U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1 (802.11b Mode)/2412 Polarization : Horizontal
Meter Emission . .
Frequency Reading Factor Level Limits Margin Vel e
(MHz) (dBpV) (dB) (dBpV/m) | (dBuV/m) (dB)
4824.051 46.74 10.44 57.18 74 -16.82 peak
4824.051 31.65 10.44 42.09 54 -11.91 AVG
7236.123 42.21 12.39 54.6 74 -19.4 peak
7236.123 33.89 12.39 46.28 54 -7.72 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : 3G MOBILE PHONE Model Name U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1 (802.11b Mode)/2437 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBpV/m) (dB)
4924.086 48.13 10.39 58.52 74 -15.48 peak
4924.073 34.32 10.39 44.71 54 -9.29 AVG
7386.134 47.25 12.68 59.93 74 -14.07 peak
7386.062 30.25 12.68 42.93 54 -11.07 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity : (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6 (802.11b Mode)/2437 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
4924.138 49.04 10.39 59.43 74 -14.57 peak
4924.076 33.15 10.39 43.54 54 -10.46 AVG
7386.065 48.35 12.68 61.03 74 -12.97 peak
7386.092 30.74 12.68 43.42 54 -10.58 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  [48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CHG6 (802.11b Mode)/2437 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4924.047 49.11 10.39 59.5 74 -14.5 peak
4924.092 33.85 10.39 44.24 54 -9.76 AVG
7386.076 48.21 12.68 60.89 74 -13.11 peak
7386.148 30.81 12.68 43.49 54 -10.51 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11 (802.11b Mode)/2462  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (@Buv) (@B) (@BuV/m) (dBpV/m) (dB) P
4924.041 49.15 10.39 59.54 74 -14.46 peak
4924.072 33.43 10.39 43.82 54 -10.18 AVG
7386.132 48.58 12.68 61.26 74 -12.74 peak
7386.071 30.82 12.68 43.5 54 -10.5 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  [48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11 (802.11b Mode)/2462  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHzZ) (@BpV) (dB) (dBpV/m) (@BpV/m) (dB) P
4924.105 49.38 10.39 59.77 74 -14.23 peak
4924.136 33.74 10.39 44.13 54 -9.87 AVG
7386.082 48.21 12.68 60.89 74 -13.11 peak
7386.117 30.88 12.68 43.56 54 -10.44 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: . DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1 (802.11g Mode)/2412 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
4824.070 45.21 10.44 55.65 74 -18.35 peak
4824.121 36.51 10.44 46.95 54 -7.05 AVG
7236.110 42.38 12.39 54.77 74 -19.23 peak
7236.047 28.29 12.39 40.68 54 -13.32 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : 3G MOBILE PHONE Model Name : Uo01
Temperature : 20 C Relative Humidity :  [48%
. . DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1 (802.11g Mode)/2412 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
4824.078 44.45 10.44 54.89 74 -19.11 peak
4824.042 36.51 10.44 46.95 54 -7.05 AVG
7236.038 42.35 12.39 54.74 74 -19.26 peak
7236.085 28.15 12.39 40.54 54 -13.46 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: . DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6 (802.11g Mode)/2437 Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvpe
(MHz) (@Bpv) (dB) (@BpV/m) (dBuV/m) (@B) yp
4874.126 45.38 10.4 55.78 74 -18.22 peak
4874.116 26.56 10.4 36.96 54 -17.04 AVG
7311.073 44.75 12.75 57.5 74 -16.5 peak
7311.083 25.27 12.75 38.02 54 -15.98 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6 (802.11g Mode)/2437 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin value Tvoe
(MHz) (dBuV) (dB) (dBuVv/m) (dBpV/m) (dB) yp
4874.084 48.27 10.4 58.67 74 -15.33 peak
4874.120 35.21 10.4 45.61 54 -8.39 AVG
7311.127 48.38 12.75 61.13 74 -12.87 peak
7311.062 33.58 12.75 46.33 54 -7.67 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
DC 5V from Adapter with

Pressure : 1010 hPa Test Voltage
g AC 120V/60Hz
Test Mode CH11 (802.11g Mode)/2462  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
4924.045 49.58 10.39 59.97 74 -14.03 peak
4924.132 33.96 10.39 44.35 54 -9.65 AVG
7386.086 48.21 12.68 60.89 74 -13.11 peak
7386.084 30.47 12.68 43.15 54 -10.85 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : Uo01
Temperature : 20 C Relative Humidity :  [48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11(802.11g Mode)/2462 Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB)
4924.059 47.78 10.39 58.17 74 -15.83 peak
4924.126 34.52 10.39 44.91 54 -9.09 AVG
7386.042 46.49 12.68 59.17 74 -14.83 peak
7386.049 33.91 12.68 46.59 54 -7.41 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : Test Vol
1010 hPa est Voltage AC 120V/60Hz
Test Mode CH1(802.11n Mode)/20MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4824.069 46.85 10.44 57.29 74 -16.71 peak
4824.058 36.51 10.44 46.95 54 -7.05 AVG
7236.107 42.35 12.39 54.74 74 -19.26 peak
7236.040 28.32 12.39 40.71 54 -13.29 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1(802.11n Mode)/20MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4824.058 45.75 10.44 56.19 74 -17.81 peak
4824.091 36.21 10.44 46.65 54 -7.35 AVG
7236.138 51.43 12.39 63.82 74 -10.18 peak
7236.104 30.12 12.39 42.51 54 -11.49 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6(802.11n Mode)/20MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
4874.074 51.72 10.4 62.12 74 -11.88 peak
4874.090 32.39 10.4 42.79 54 -11.21 AVG
7311.076 48.54 12.75 61.29 74 -12.71 peak
7311.030 27.28 12.75 40.03 54 -13.97 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6(802.11n Mode)/20MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHZz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
4874.148 49.23 10.4 59.63 74 -14.37 peak
4874.084 32.59 10.4 42.99 54 -11.01 AVG
7311.096 47.45 12.75 60.2 74 -13.8 peak
7311.100 28.62 12.75 41.37 54 -12.63 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH11(802.11n Mode)/20MHz |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB) yp
4924.088 50.13 10.39 60.52 74 -13.48 peak
4924.113 35.15 10.39 4554 54 -8.46 AVG
7386.171 43.82 12.68 56.5 74 -17.5 peak
7386.097 31.32 12.68 44 54 -10 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4924147 51.56 10.39 61.95 74 -12.05 peak
4924.122 35.69 10.39 46.08 54 -7.92 AVG
7386.133 42.32 12.68 55 74 -19 peak
7386.115 28.54 12.68 41.22 54 -12.78 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH3(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
4844.066 47.55 10.5 58.05 74 -15.95 peak
4844.064 31.63 10.5 42.13 54 -11.87 AVG
7266.269 48.75 12.5 61.25 74 -12.75 peak
7266.280 31.23 12.5 43.73 54 -10.27 AVG
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter
Pressure : 1010 hPa Test Voltage with AC 120V/60Hz
Test Mode CH3(802.11n Mode)/4A0MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4844.307 47.83 10.5 58.33 74 -15.67 peak
4844.319 30.64 10.5 41.14 54 -12.86 AVG
7266.198 48.54 12.5 61.04 74 -12.96 peak
7266.237 29.41 12.5 41.91 54 -12.09 AVG
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) P
4874.219 48.95 10.4 59.35 74 -14.65 peak
4874.216 33.54 10.4 43.94 54 -10.06 AVG
7311.121 47.23 12.75 59.98 74 -14.02 peak
7311.078 32.54 12.75 45.29 54 -8.71 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH6(802.11n Mode)/4A0MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuVv/m) (dB)
4874.502 47.43 10.4 57.83 74 -16.17 peak
4874.507 34.56 10.4 44.96 54 -9.04 AVG
7311.568 46.71 12.75 59.46 74 -14.54 peak
7311.540 35.32 12.75 48.07 54 -5.93 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH9(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
4904.270 49.29 10.29 59.58 74 -14.42 peak
4904.268 35.02 10.29 45.31 54 -8.69 AVG
7356.234 48.45 12.79 61.24 74 -12.76 peak
7356.224 31.37 12.79 44.16 54 -9.84 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH9(802.11n Mode)/40MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4904.069 51.34 10.29 61.63 74 -12.37 peak
4904.105 35.56 10.29 45.85 54 -8.15 AVG
7356.324 48.82 12.79 61.61 74 -12.39 peak
7356.329 32.31 12.79 45.1 54 -8.9 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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3.2.6 TEST RESULTS (BAND EDGE)

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1(802.11b Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2399.900 80.71 -13 67.71 74 -6.29 peak
2399.900 61.63 -13 48.63 54 -5.54 AVG
2400.000 82.32 -12.99 69.33 74 -4.41 peak
2400.000 60.24 -12.99 47.25 54 -5.74 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1(802.11b Mode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB)
2399.900 81.59 -13 68.59 74 -5.41 peak
2399.900 61.36 -13 48.36 54 -5.64 AVG
2400.000 77.45 -12.99 64.46 74 -9.54 peak
2400.000 59.43 -12.99 46.44 54 -7.56 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH11(802.11b Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 78.54 -12.78 65.76 74 -8.24 peak
2483.500 60.32 -12.78 47.54 54 -6.46 AVG
2483.600 79.56 -12.77 66.79 74 -7.21 peak
2483.600 60.54 -12.78 47.76 54 -6.24 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH11(802.11b Mode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBuV/m) (dB)
2483.500 77.24 -12.78 64.46 74 -9.54 peak
2483.500 60.32 -12.78 47.54 54 -6.46 AVG
2483.600 76.54 -12.77 63.77 74 -10.23 peak
2483.600 59.45 -12.77 46.68 54 -7.32 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1(802.11g Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2399.900 76.48 -13 63.48 74 -10.52 peak
2399.900 59.92 -13 46.92 54 -7.08 AVG
2400.000 78.41 -12.99 65.42 74 -8.58 peak
2400.000 58.47 -12.99 45.48 54 -8.52 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1(802.11gMode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
2399.900 79.23 -13 66.23 74 -7.77 peak
2399.900 60.21 -13 47.21 54 -6.79 AVG
2400.000 78.94 -12.99 65.95 74 -8.05 peak
2400.000 62.56 -12.99 49.57 54 -4.43 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH11(802.11g Mode) Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpv) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 77.56 -12.78 64.78 74 -9.22 peak
2483.500 63.23 -12.78 50.45 54 -3.55 AVG
2483.600 76.46 -12.77 63.69 74 -10.31 peak
2483.600 61.64 -12.77 48.87 54 -5.13 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11(802.11g Mode) Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.500 76.54 -12.78 63.76 74 -10.24 peak
2483.500 60.43 -12.78 47.65 54 -6.35 AVG
2483.600 75.93 -12.77 63.16 74 -10.84 peak
2483.600 61.34 -12.77 48.57 54 -5.43 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
: DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH1(802.11n Mode)/20MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
2399.900 76.45 -13 63.45 74 -10.55 peak
2399.900 58.26 -13 45.26 54 -8.74 AVG
2400.000 78.22 -12.99 65.23 74 -8.77 peak
2400.000 58.54 -12.99 45.55 54 -8.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH1(802.11n Mode)/20M Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB)
2399.900 77.82 -13 64.82 74 -9.18 peak
2399.900 58.34 -13 45.34 54 -8.66 AVG
2400.000 76.41 -12.99 63.42 74 -10.58 peak
2400.000 59.45 -12.99 46.46 54 -7.54 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB)
2483.500 77.35 -12.78 64.57 74 -9.43 peak
2483.500 56.75 -12.78 43.97 54 -10.03 AVG
2483.600 75.31 -12.77 62.54 74 -11.46 peak
2483.600 57.35 -12.77 44,58 54 -9.42 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH11(802.11n Mode)/20MHz |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuVv/m) (dB)
2483.500 74.19 -12.78 60.45 74 -13.55 peak
2483.500 59.54 -12.78 46.84 54 -7.16 AVG
2483.600 73.65 -12.78 60.45 74 -13.55 peak
2483.600 59.54 -12.78 46.84 54 -7.16 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH3(802.11n Mode)/40M Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
2399.900 77.52 -13 64.52 74 -9.48 peak
2399.900 58.21 -13 45.21 54 -8.79 AVG
2400.000 7747 -12.99 64.48 74 -9.52 peak
2400.000 59.54 -12.99 46.55 54 -7.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH3(802.11n Mode)/40MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
2399.900 80.57 -13 67.57 74 -6.43 peak
2399.900 55.54 -13 42.54 54 -11.46 AVG
2400.000 78.34 -12.99 65.35 74 -8.65 peak
2400.000 55.39 -12.99 42.4 54 -11.6 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
. DC 5V from Adapter with
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode CH9(802.11n Mode)/40MHz  |Polarization : Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB)
2483.500 75.32 -12.78 62.54 74 -11.46 peak
2483.500 59.49 -12.78 46.71 54 -7.29 AVG
2483.600 76.58 -12.77 63.81 74 -10.19 peak
2483.600 61.14 -12.77 48.37 54 -5.63 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 20 C Relative Humidity :  (48%
DC 5V from Adapter with

Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode : CH9(802.11n Mode)/40MHz  |Polarization : Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVv/m) (dBuVv/m) (dB)
2483.500 77.25 -12.78 64.47 74 -9.53 peak
2483.500 60.36 -12.78 47.58 54 -6.42 AVG
2483.600 78.26 -12.78 65.48 74 -8.52 peak
2483.600 59.38 -12.78 46.6 54 -7.4 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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4. CONDUCTED SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

4.2 TEST PROCEDURE

Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 10th carrier harmonic
RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

i:or Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 2300 to 2430 MHz

Start/Stop Frequenc
P 1 X Upper Band Edge: 2450 to 2500 MHz

RB / VB (emission in restricted band) 100 KHz/300 KHz

Trace-Mode: Max hold

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

Spectrum Analyzer EUT

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating

condition is specified in the follows during the testing.
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4.6 TEST RESULTS

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25°C Relative Humidity : |60%
. . DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode : TX b Mode /CHO1, CHO6, CH11
CH 01
s Agilent R T Displ
Mkr1 24131 GHz 1SpiaY
Ref 20 dBm Atten 30 dB 6.778 dBm
Peak 1 Full Screen
Log
10 Display Li
B/ 3520 B
Offst On Off
0.6
dB 2
DI » o R -
132
dBm
Limits*
Start 30 MHz Stop 13 GHz -
#Res BW 100 kHz #VBW 300 kHz  Sweep 1344 s 1-31;2 pis) AC“E%;‘E;QH N
hdardcer Trace Type X s Amplitude Centar
1 1) Freq 24131 GHz 6778 dBm
b4 1) Frag 7.1883 GHz 433 dBm
Title *
FPreferences

e —
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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CH 06
i Agilent R T Marker
Mkr1 2.4384 GHz
Ref 20 dB Atten 30 dB 6.104 dB
€ m en M Select Marker
Peak 1
12 3 4
Log
10 E
du/ Mormal
Offst
0.6 -
dB B
DI — oy - Delta
139 =
dBm Celta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Marker Trace Type X iz Amplitude Span m
1 1) Freq 2.4384 GHz 6,103 dBm 5
z 1) Freq 71883 GHz 449 dBm
Off
hlore
10of2

|
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.

CH 11
i Agilent R T Marker
Mkr1 2.4638 GHz
Ref 20 dB Atten 30 dB 6.691 dB
€ o &n M Select Marker
Peak 1
1 2 3 4
Log
10 i
du/ MNorrnal
Dffst
0.6 -
dB -
DI A - Delta
133 B
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | .
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
hdather Trace Type X Pods Amplitude Span m
1 1y Freq 24538 GHz 5601 dBm L
2 1y Freq 71853 GHz 4497 dBm
Off
hlore
10of2

13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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CH 1
Agilent R T
Mkr1 2.463000 GHz
Ref 20 dBm Atten 30 dB 7.503 dBm
Peak 1
Lo
0 u'mm"“"‘
dB/f N V’ﬂ
Offst i/
06 | af "
dB W\P . -
DI R S A R
125
dBm
Start 2.45 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pis)
hdardcer Trace Type X s Amplitude
1 1y Freg 2 AE3000 FHz 7503 dBm
z 1y Freg 2 AEEES GHz -45 52 dBm

Marler

Select Marker

1 2 3 4

Marmal

Delta

Delta Fair
(Tracking Ref)
Ref Delta

Span Pair
Span Center

Off

Shenzhen STS Test Services Co., Ltd.

hlore
1 of 2
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Band edge
CH 01
Agilent R T Marker
Mkr1 2.412450 GHz
[I"\;ef 20 dBm Atten 30 dB 7.293 dBm e
eak : 1 2 3 4
Log N = = =
” ﬂmh I
;?T‘;t i ; Norrmal
06 = =
dB i
W " Delta
12.8 L
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 2.3 GHz Stop 243 GHz |
#Res BW 100 kHz #\VBW 300 kHz Sweep 13.47 ms (401 pts) Span Pair
[LELNE Trace Type X, Pois Amplitude Span m
1 1 Freq 2412480 FHz 7.28% dBm -
bl 1 Fragq 2.389450 GHz -31.658 dBm
Off
hlore
1 of 2
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25°C Relative Humidity : (60%

. DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode : TX g Mode /CHO1, CHO06, CH11

CH 01
5 Agilent E T Marker
Mkr1 2.4115 GHz
g:iiu dBm Atten 30 dB 1.399 dBm Selea heikar
Log . 1 2 3 4
10 o I
dB/ Mormal
Offst
0.6 =
dB -
]| " = — Delta
186 B
dBm Celta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Marcer Trace Type X, iz Amplitude Span m
1 ) Freq 24415 GHz 1,202 dBm _
2 ) Freq 71883 GHz 4451 dBm
Off
hlore
1 of2

e ——
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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CH 06
i Agilent R T Marker
Mkr1 2.4368 GHz
Ref 20 dB Atten 30 dB 1.117 dB
€ m en M Select Marker
Peak
- 12 3 4
Log o I
10
du/ Mormal
Offst
0.6 -
dB B
) R - = Delta
-18.9 =
dBm Celta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Marker Trace Type X iz Amplitude Span m
1 1) Freq 24368 GHz 1.417 dBm B
z 1) Freq 71883 GHz -44.92 dBm
Off
hlore
10of2

|
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.

CH 11
i Agilent R T Marker
Mkr1 2.4622 GHz
Ref 20 dB Atten 30 dB 1.507 dB
€ L e T Select Marker
Peak
- 1 2 3 4
Log o I
10
du/ Morrnal
Offst
0.6 -
dB -
DI e & Delta
-18.5 5
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Madcer Trace Type X s Amplitude Span m
1 ) Freq 24522 GHz 1,507 dBm =
2 ) Freq 71883 GHz -44.52 dBm
Off
hore
1of2

e
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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Band edge
CHO1
Agilent R T Marker
Mkr1 2.413100 GHz
Ref 20 dBm Atten 30 dB 1.972 dBm
Peak Select Marker
1 2 3 4
Log
10 S i
i
dB/ ] i Norrmal
Offst | b
0.6 = I \ B
dB W L
b
DI P S B MMMWMW Delta
-18.0 L
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 2.3 GHz Stop 243 GHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 13.47 ms (401 pts) Span Pair
[LELNE Trace Type X, Pois Amplitude Span m
1 ) Freq 2.413100 GHz 1672 dBm B
2 ) Fraq 23099450 GHz 3530 dBm
Off
hlore
Tof2

CH11
Agilent XU Trace/View
Mkr1 2.463250 GHz
Ref 20 dBm Atten 30 dB 2.222 dBm
Peak Trace
2 1 2 3
Log o I
10 e '»v‘uwfw' A
du/ ] N Clear Write
Dffst vi |
06 / % L
;? Ml g e e rova Mac Hold
R LEWPTET JERPT
7.8 B
dBm
hin Hold
Start 2.45 GHz Stop2.5GHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (101 pis) View
[LELNE Trace Type X, Pois Amplitude
1 1y Freq 2 453250 GHz 2222 dBm L
2 1y Freq 2 483625 (GHz 43,13 dBm
Blank
hlore
10of2
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25°C Relative Humidity : (60%

. DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode : TX n Mode(20M) /CHO1, CHO6, CH11

CH 01
5 Agilent E T Marker
Mkr1 2.4115 GHz
[R;:i;iﬂ dBm Atten 30 dB 0.961 dBm 1Se|e§t Magrkerd
Log 1 — = = =
10 E
dB/ Mormal
Offst
0.6 =
dB -
]| P < N Delta
210 B
dBm Celta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Marcer Trace Type X, iz Amplitude Span m
1 ) Freq 24415 GHz -0.951 dBm _
2 ) Freq 71883 GHz 4472 dBm
Off
hlore
1 of2

e ——
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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CH 06
- Agilant E T Marker
Mkr1 2.4384 GHz
Ref 20 dBm Atten 30 dB 0.645 dBm
Peak Select Marker
12 3 4
Log T
10 E
du/ Mormal
Offst
0.6 -
dB B
DI - e, - & : . Delta
-20.6 =
dBm Celta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Marker Trace Type X iz Amplitude Span m
1 1) Freq 2.4384 GHz 0545 dBm 5
z 1) Freq 71883 GHz 44 67 dBm
Off
hlore
10of2

|
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.

CH 11
o A R T PeakSearch
Mkr1 2.4606 GHz
Ref 20 dBm Atten 30 dB 0.953 dBm
Peak Meas Tools »
Log N
10 <
dB/ Mext Peak
Dffst
0.6
dB o :
DI . " S — Mext Pk Right
-19.5
dBm
MNext Pl Left
Start 30 MHz Stop 13 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s {8192 pts) Min Search
hdardcer Trace Type X s Amplitude
1 1) Freq 2 4805 GHz 0955 dBm
z 1) Freq 71883 GHz A4 65 dBm
Pk-Pk Search
hlore
1 of 2

13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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Band edge
CH 01
gaellcnt R T Peak Search
Mkr1 2.413100 GHz
Ref 20 dBm Atten 30 dB 1.836 dBm
Peak Meas Tools »
Log
10 i & Nﬁ
dB/ r ] Mext Peak
Dffst + I
0.6 = ! ll
dB L .
O NS B S S W v A 4| Next Pk Right
-18.2
dBm
MNext Pl Left
Start 2.3 GHz Stop 2.43 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.47 ms (401 pis) Min Search
hdardcer Trace Type X s Amplitude
1 1 Freq 2443100 FHz 1.836 dBm
z 1) Freq 2399450 GHz 538 dBm
Pk-Pk Search
hlore
1 of 2

CH 11
i Agilent R T Marker
Mkr1 2.463250 GHz
Ref 20 dB Atten 30 dB 2.221 dB
€ o &n M Select Marker
Peak
2 1 2 3 4
Log
10 E——— AYMI ] E
dB/ r i
! 1 MNarmal
Dffst { "
0.6 / | L
er’
;? mM*l“‘“ e m’?\z o] Delta
7.8 B
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 2.45 GHz Stop2.5GHz | .
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) Span Pair
hdather Trace Type X Pods Amplitude Span m
1 1y Freq 2 453250 GHz 2221 dBm L
2 1y Freq 2 483625 (GHz -42.1 dBm
Off
hlore
10of2
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25°C Relative Humidity : (60%

. . DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX n Mode(40M) /CHO3, CHO6, CH09

CH 03
5 Agilent E T Marker
Mkr1 2.4210 GHz
[R;:i;iﬂ dBm Atten 30 dB 4.015 dBm 1Se|e§t MaSrkerd
Log N — = = =
10 E
dB/ Mormal
Offst
0.6 =
dB -
DI =" T . —5 Delta
24.0 L
dBm Celta Pair
(Tracking Ref)
Ref Dilta
Start 30 MHz Stop 13 GHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Marcer Trace Type X, iz Amplitude Span m
1 ) Freq 2.4210 GHz 4015 dBm _
2 ) Freq 71883 GHz 4451 dBm
Off
hlore
1 af 2

e ——
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.

1/F, Building B, Zhuoke Science Park, Chongqging Road, Fuyong, Bao'an District, Shenzhen,China
Shenzhen STS Test Services Co. , Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Page 52 of 76 Report No.: STS1412032F03

CHO6
i Agilent R T WMarker
Mkr1 2.4543 GHz
Ref 20 dB Atten 30 dB -3.899 dB
€ n en m Select Marker
Peak
1 2 3 4
Log N I
10
du/ Morrmal
Offst
0.6 =
dB -
DI — Y — — Delta
239 L
dBm Celta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
Mader Trace Type X Podis Amplitude Span m
1 ] Freq 2.4543 GHz .3.809 dBm B
2 ] Freq 71883 GHz -45.43 dBm
Off
More
1 of2

|
13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.

CHO09
i Agilent R T Marker
Mkr1 2.4511 GHz
Ref 20 dB Atten 30 dB -3.831 dB
€ L e T Select Marker
Peak
12 3 4
Log N I
10
du/ Morrnal
Dffst
0.6 -
dB o
DI 75 - Delta
238 B
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 30 MHz Stop 13 GHz | .
#Res BW 100 kHz #VBW 300 kHz Sweep 1.344 s (8192 pts) Span Pair
hdardcer Trace Type X s Amplitude Span m
1 1) Freq 2.4511 GHz -3.831 dBm =
z 1) Freq 71883 GHz -44.06 dBm
Off
hWaore
1of2

13 g — 259 spurious emissions amplitude decay of the more than 20 db
lower than the allowable values do not need the data.
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Band edge
CHO03
Agilent R T Marker
Mkr1 2.4194 GHz
Ref 20 dBm Atten 30 dB -3.536 dBm
Peak Select Marker
12 3 4
Log 1
10 E
dB/ W“&MW&
) | l Mormal
nﬂ!‘ | 1
0.6 4] Ur
dB M Aah,
TR A ISR DAV N DOINS sy Leeliz
235 »
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 2.3 GHz Stop 2.443 GHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 14.82 ms (401 ptis) Span Pair
hdardcer Trace Type X s Amplitude Span m
1 1) Freq 2.4484 GHz 5536 dBm _
z 1) Freq 2.3594 GHz 3635 dBm
Off
hlore
1 of 2

CH 09
Agilent R T Marker
Mkr1 2.449425 GHz
Ref 20 dB Atten 30 dB 3.351 dB
€ n en M Select Marker
Peak
1 2 3 4
Log N
10 i
dB/ MUWW»&X-« rfu'u\’w'wum,n,
J ) MNormal
Offst | +
0.6 / | =
dB / 1 z
DI R .. 3 VT Detta
234 L
dBm Delta Pair
(Tracking Ref)
Ref Delta
Start 2.43 GHz Stop2.5GHz | .
#Res BW 100 kHz #VBW 300 kHz Sweep 7.252 ms (401 pts) Span Pair
[LELNE Trace Type X, Pois Amplitude Span m
1 ) Freq 2490425 GHz 3351 dBm B
2 ) Fraq 2483725 GHz 4324 dBm
Off
hlore
Tof2
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

Section Test ltem Limit Frequ?“r)l%yz)Range Result
15.247 Power Spectral Density (in aSn?/BISnIsz) 2400-2483.5 PASS

5.2 TEST PROCEDURE
1. Set analyzer center frequency to DTS channel center frequency.

2. Set the span to 1.5 times the DTS channel bandwidth.

3. Set the RBW = 3 kHz.

4. Set the VBW 2= 3 x RBW.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.6 TEST RESULTS

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25°C Relative Humidity : |60%
. . DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode : TX b Mode /CHO1, CHO6, CH11
Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -6.769 8 PASS
2437 MHz -6.302 8 PASS
2462 MHz -6.994 8 PASS
TX CHO1
it Agilent R T peakSearch
Mkr1 2.41136 GHz
Ref20 dBm Atten 30 dB 6.769 dBm
Peak Meas Tools *
Log
10
dB/ MNext Pealk
Offst x
gBE |wam .4” ﬁ J"'u'\'{..v'\\ e Kb ‘JI“I
} /,\W ‘\ Ml ) Next Pk Right
ot Y b,
a ] Mest Pl Left
M1 S2
S3 FC hin Search
AA
Pk-Pk Search
Center 2.412 GHz Span 16 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 1.83 s (401 pts) .
I
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TX CHO6
At il R T peakSearch
Mkr1 2.43600 GHz
Ref20 dBm Atten 30 dB 6.302 dBm
Peak Meas Tools *
Log
10
?]?Tit . Next Peak
l:"g W"W\” VY.L .?’W‘\ 8y o sl o]
“w\[f \,f \1\/}" Next Pk Right
|/ Next Pk Left
M1 S2
83 FC Min Search
AA
Pk-Pk Search
Center 2.437 GHz Span 16 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 1.83 s {401 pts) .

TX CH11
St CEIE R_ T PeakSearch
Mkr1 2.46044 GHz
Ref 20 dBm Atten 30 dB 6.994 dBm
Peak IWeas Tools *
Log
10
dB/ Next Peak
Offst E
235 Mb‘r' '“»;“w”‘l" L\_("Mll r"'.‘w‘l.-\ ey M‘I.\Jl. %
/| f Next Pk Right
'M'\IJ v.m.
F W MNext Pk Left
M1 S2
53 FC Min Search
AA
Pk-Fk Search
Center 2462 GHz Span 16 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 1.83 s {101 pts) .
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25 °C Relative Humidity : |60%

: DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode TX g Mode /CHO1, CHO06, CH11
Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -11.96 8 PASS
2437 MHz -11.15 8 PASS
2462 MHz -11.83 8 PASS
TX CHO1
it Agllent R_ T PeakSearch
Mkr1 2.4128750 GHz
Ref20 dBm Atten 30 dB 11,96 dBm
Peak IWeas Tools *
Log
10
dB/ Mext Peak
Offst
0.6 1
4 A Mwwmwwm Next Pk Right

fﬁl H‘t Next Pk Left

M1 S2
S3 FC Min Search
AR i \'W‘
Pk-Pk Search
Center 2.412 GHz Span 25 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s {401 pts) .
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TX CHO6

e Agilent E T
Mkr1 2.4379375 GHz
Ref20 dBm Atten 30 dB 11.15 dBm
Peak Meas Tools *
Log
10

dB/ Mext Peak
Offst

06 >

® il M Pt Mext Pk Right

/ﬂ \W Mext Pk Left

Peak Search

M1 S2 \ﬂ

S3 FC Min Search
FPk-Pk Search

Center 2.437 GHz Span 25 MHz 1"'”?59

#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s {401 pts) .

TX CH11

i Agilent E T
Mkr1 2.4607500 GHz
Ref 20 dBm Atten 30 dB -11.83 dBm
Peak Meas Tools *
Log
10

dB/ Mext Pealk
Offst

06 L

4 WWWWM [Pty Mipt, Next Pk Right
Jfﬁ' H\ Next Pk Left

M1 S2 4
83 FC d Min Search

Feak Search

Fk-Pk Search

Center 2.462 GHz Span 25 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s {401 pts) .
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25 °C Relative Humidity : |60%
: DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode TX n Mode(20M) /CHO1, CHO06, CH11

Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -11.88 8 PASS
2437 MHz -11.55 8 PASS
2462 MHz -11.61 8 PASS
TX CHO1
i Aglent R_ T PeakSearch
Mkri 2.4106500 GHz
Ref20 dBm Atten 30 dB -11.88 dBm
Peak Meas Taools +
Log
10
dB/ MNext Peak
Offst
06 1

® il

Mext Pk Right
}MW o PPt WMM _n,n\ g
Jj' \\ Next Pk Left
M1 s2 ; \\
53 FC Min Search

Ao’ e

Fk-Pk Search

Center 2.412 GHz Span 27 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 3.088 s {401 ptis) .
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TX CHO6
At il R T peakSearch
Mkr1 2.4416575 GHz
Ref 20 dBm Atten 30 dB 11.55 dBm
Peak Meas Tools *
Log
10
dB/ MNext Peak
Offst
0.6 x
dB
WMWWUWWM MWW Next Pk Right
NJ lu Next Pk Left
M1 S2 / L\
§3 FC Wlin Search
An AR g
Pk-Pk Search
Wore
Center 2.437 GHz Span 27 MHz 102

#Res BW 3 kHz #VBW 10 kHz Sweep 3.088 s {401 pts)

TX CH11
i Agilent R T poakSearch
Mkr1 2.4632150 GHz
Ref 20 dBm Atten 30 dB -11.61 dBm
Peak Meas Tools *
Log
10
dB/ Nesxt Peak
Offst
0.6 1
dB
B A oA m%wmm« Next Pk Right

J] W‘L MNext Pk Left

f \

Wlin Search
st

Fk-Pk Search

Center 2.462 GHz
#Res BW 3 kHz

#VBW 10 kHz

Span 27 MHz

hlore
10of2

Sweep 3.088 s {401 ptis)
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25 °C Relative Humidity : |60%

: DC 5V from Adapter with
Pressure : 1015 hPa Test Voltage AC 120V/60Hz
Test Mode TX n Mode(40M) /CHO3, CHO06, CH09

Power Density Limit
Frequency (dBm) (dBm) Result
2422 MHz -17.51 8 PASS
2437 MHz -16.42 8 PASS
2452 MHz -17.98 8 PASS
TX CHO3
i Agllent R T PeakSearch
Mkrl 2.41733 GHz
Ref 20 dBm Atten 30 dB 17.51 dBm
Peak Meas Tools *
Log
10
dB/ Nest Peak
Offst
06
dB :
" ! Next Pk Right
/**"“““‘“"“"‘””"’WMF““ e
J & Mext Pk Left
M1 S2
S3 FC M;ff K Min Search
At \hww
Pk-Pk Search
Center 2.422 GHz Span 55 MHz More
#Res BW 3 kHz AVBW 10 kHz Sweep 6.29 s (401 pis) I 02
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TX CHO6
At il R T peakSearch
Mkr1 2.43453 GHz
Ref 20 dBm Atten 30 dB 16.42 dBm
Peak Meas Tools *
Log
10
dB/ MNext Peak
Offst
0.6
@ 0 Mext Pk Righ
et ight
WWL H f%w' i 'f"l'l'“IJ.I“rrJL ”"“va\
J k Next Pk Left
M1 S2 }I \
§3 FC Wlin Search
AAL e
b
Pk-Pk Search
Center 2.437 GHz Span 55 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 6.29 s {401 pts) .

TX CHO9
St CEIE R_ T PeakSearch
Mkr1 2.45324 GHz
Ref 20 dBm Atten 30 dB -17.98 dBm
Peak Meas Tools *
Log
10
dB/ Nesxt Peak
Offst
06
dB 1 )
N Mext Pl Right
M et ﬁ:““l"w"" MMN
I \ Mext Pk Left
M1 S2 // \
53 FC Min Search
AA VJ \\
WN B, gy
Fk-Pk Search
Center 2452 GHz Span 55 MHz 1“”?59
#Res BW 3 kHz #VBW 10 kHz Sweep 6.29 s {101 pts) .
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)
] >= 500KHz
15.247(a)(2) Bandwidth . 2400-2483.5 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE
1. Set RBW = 100 kHz.

2. Set the video bandwidth (VBW) = 3 “ RBW.

3. Detector = Peak.

4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.

7 .Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 d
B relative to the maximum level measured in the fundamental emission.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.6 TEST RESULTS

EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25°C Relative Humidity : |60%
. DC 5V from Adapter with
Pressure : 1012 hPa Test Voltage AC 120V/60Hz
Test Mode : TX b Mode /CHO1, CHO6, CH11
Channel
Frequency 6dB Bandwidth Separation Result
(MHz)
(MHz)
2412 MHz 10.0875 >=500KHz PASS
2437 MHz 10.0500 >=500KHz PASS
2462 MHz 10.0875 >=500KHz PASS
TX CHO1
e Agilent R T Mlarker
Mki2 & 10.0875 MHz
E:;:u dBm Atten 30 dB 0.933 dB 1Sele;:t Maarkerq
ﬁ;g 2R st | A bt oan | o e
dB/ \‘J‘,f"J / \‘w e T Mormal
Offst
0.6 -
dB
DI Delta
09 L
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.412 GHz Span 15 MHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts) Span Pair
M arer Trace Type X Pz Amplitude Span M
1 1 Freq 24105000 GH=z 5.945 dBm —
2R 1 Freq 24069375 GH=z -0.44 dBm
24h 1 Freq 100275 MH=z 09338 dB Oﬁ:
More
1 of2
I
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TX CH 06
Agilent R T Marker
Mkr2 & 10.0500 MHz
Ref20 dB Atten 30 dB 1.74 dB
F,E o &n Select Marker
eak 12 3 4
:;9 o b A NPT, | AL A | O L
dBy/ anf S ey Normal
Offst
06 -
dB
DI Delta
08 B
dBm Delta Pair
(Tracking Ref)
Ref Delta
Center 2.437 GHz Span 15 MHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts) Span Fair
hdareer Trace Type X Pz Amplitude Spa" m
1 ) Freq 2 4365000 GHz 5.8 dBm B
2R ) Freq 2 4319375 GHz 0534 dBm
24 1) Freq 10,0500 MHz 17448 Off
More
1of2

TXCH11
Agilent R T Warker
Mkr2 & 10.0875 MHz
Ref20 dB Atten 30 dB 1.462 dB
€ o en Select Marker
Peak 1 1 3 3 4
I{;g o anfonaAedor | Kb Adan | o = ST
dB/ VJVNJ W S iy Normal
Offst
06 -
dB
DI Delta
07 B
dBm Delta Pair
{Tracking Ref)
Raf Delta
Center 2.462 GHz Span 15 MHz | _
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts) Span Fair
M arer Trace Type X Pz Amplitude Span m
1 ) Fraq 2 4520750 GHz 5.738 dBm B
2R ) Fraq 2 4560375 GHz 0664 dBm
24 ) Fraq 10.0875 MHz 1462 dB Off
More
1of2
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25 °C Relative Humidity : |60%

: DC 5V from Adapter with
Pressure : 1012 hPa Test Voltage AC 120V/60Hz
Test Mode TX g Mode /CHO1, CHO06, CH11

Channel
Frequency Be 2 Bemanieln Separation Result
(MHz)
(MHz)
2412 MHz 15.9600 >=500KHz PASS
2437 MHz 15.9000 >=500KHz PASS
2462 MHz 15.9600 >=500KHz PASS
TX CHO1
i Agilent R T Warker
Mkr2 & 1595 MHz
E:Z:U dBm Atten 30 dB -0.39 dB Soleanikiar
L 1 2 3 4
o9 - o = I
10 7 O O Ol s P T S e W P
;‘:r‘;t M,'r \‘ Normal
0.6 N L
::3 i N = Delta
4.2 =
dBm Celta Pair
(Tracking Ref)
Ref Delta
Center 2.412 GHz Span 24 MHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts) Span Fair
M arer Trace Type X Pz Amplitude Spa" m
1 1 Freq 2412268 FHz 1.217 dBm -
2R 11 Freq 2.40402 GHz 5,335 dBm
24 1 Freq 15.95 MHz 030 dB Off
hlare
10f2
I
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TX CH 06
s Agilent R T Marker
Mkr2 & 1590 MHz
Ref 20 dB Atten 30 dB 0.343 dB
€ o &n Select Marker
Peak
2 1 42 3 4
Lﬂg =R ? -] I
10 L e s A e JI%C\
dB/ /J_/f N Morrmal
Offst
0.6 1 -
dB T
DI Delta
3.1 B
dBm Delta Pair
(Tracking Ref)
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25 °C Relative Humidity : |60%

: DC 5V from Adapter with
Pressure : 1012 hPa Test Voltage AC 120V/60Hz
Test Mode TX n Mode(20M) /CHO1, CHO06, CH11

Channel
Frequency Be 2 Bemanieln Separation Result
(MHz)
(MHz)
2412 MHz 16.9650 >=500KHz PASS
2437 MHz 16.9000 >=500KHz PASS
2462 MHz 17.0300 >=500KHz PASS
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EUT : 3G MOBILE PHONE Model Name : U901
Temperature : 25 °C Relative Humidity : |60%

: DC 5V from Adapter with
Pressure : 1012 hPa Test Voltage AC 120V/60Hz
Test Mode TX n Mode(40M) /CHO3, CHO06, CH09

Channel
Frequency Be 2 Bemanieln Separation Result
(MHz)
(MHz)
2422 MHz 35.9100 >=500KHz PASS
2437 MHz 35.7750 >=500KHz PASS
2452 MHz 35.6400 >=500KHz PASS
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7. PEAK OUTPUT POWER TEST

7.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C
] o Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) Pefak Output |4 -tt or 30dBm 2400-2483.5 PASS
ower
7.2 TEST PROCEDURE

a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT Power Meter

7.4 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special

operating condition is specified in the follows during the testing.
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7.5 TEST RESULTS

EUT : 3G MOBILE PHONE Model Name U901
Temperature : 25 °C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage Rg ?got?&ﬁgapter with
Test Mode TX b/g/n(20M,40M) Mode /CHO1, CHO6, CH11
TX 802.11b Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 14.97 30
CHO06 2437 14.59 30
CH11 2462 15.13 30
TX 802.11g Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 10.47 30
CHO06 2437 11.04 30
CH11 2462 10.74 30
TX 802.11n20 Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 10.42 30
CHO06 2437 11.00 30
CH11 2462 10.95 30
TX 802.11n40 Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO03 2422 7.94 30
CHO06 2437 7.73 30
CHO09 2452 7.88 30
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8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is PIFA Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos
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Conducted Measurement Photos
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